OFF-ROADRACER ‘A A

FUREUV O

1/10th SCALE RADIO CONTROL ELECTRIC POWERED RACING BUGGY

INSTRUCTION MANUAL
1L/ ERIRER RS

XZEAMICZDEFAEZR BHAICBED TR ICEBFEL TS L,
Before beginning assembly, please read these instructions thoroughly.

OFFISIETI TBICHBLTHDET, AT F Y AP/ =Y DIHEDIRIC OA VT FYRAP/IN—YRIMRT BRIE. ERPHRZESSIBVES
SEICLTLIEE VN, XYTFYAPHEITORBENGAR. BELKS [CRZMFTLEE W,

B Mkt 0 P EE TR 22, _
DB L S —F—HEX TRRVEDE (22 @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

KEBWRDI O, FEBMARELEET 2H5E4H0H D ET, *Specifications are subject to change without prior notice! (F03%)
© Copyright 2017 KYOSHO CORPORATION / Sl ax #1450 No. 30616
30616 (66621701)




fthic €% X %% / ITEMS REQUIRED FOR OPERATION

I TICERTER EATZIROMBVICE. +HEBLTIEEW,
Tools required A CAUTION: Handle tools carefully!

[y McA>TWBIE —fEmia TR FoEYY—
TOOLS INCLUDED TOOLS ACCESSORIES

No.96154
KYOSHO AR v LY )L—
KYOSHO Special Glue

BARAELYF BSIARYF
Hex wrenches Needle Nose Pliers

* { R
T ! ﬁ Instant Glue
[ S
( : ) Ivag
B SC262/5C263
N NS
& I u chsors
9 Shock Wrench / :
— = — No.36219
SPFA7TyI)—X—

SP KNIFE EDGE REAMER

W= /)\—
Wire Cutters

B+FLYF 5
Cross Wrench

@ 1@

TARMIARET, EE1 ~15mmORBINATESBIETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

No.76001~76062
W sc262@) / sc263 @ — REATL—HhF—
avILUF WAy y—F147 KYOSHO SPRAY COLOR

Shock Wrench

e @@Sﬁ@gg
7

2 F v xR 2 H—IREREEHE (7 O7R) Radio transmitter with at least 2 channels for 2 servos. ERTZ29—7R - Bl - 7Y THA X }\
r

Sharp Hobby Knife K7 OBECEBHDUETT,
RETR EFILAB AT L—%
) BRFELTWEIDTSHABLLEE WL,
For painting the body, use Kyosho
paints for models!

Q- DEYNTIF2FvVRIL2H—RD @ 7ORDEUR WG, FOMRICHEDSIE Suitable servos,receiver,Battery & electric speed controlle
TARNPBETY, EZSEILLTIREE W,
@ This kit requires a 2 channel radio @For more information on the transmitter, .
transmitter. kindly refer to the instruction manual of B —R
the transmitter. Servo

II3VLAE-A-0EHE
for Brushless Motor

82274 @5000
H—7R KS4031-06W
SERVO KS4031-06W

\
MAX21mr:1<

\
\ MAX 41mm

\ 37031 @10000 = 37051  @6800 . 7 ‘/ 7
\ U+ 2408 TFYLAE—S— 195T/20DF Jb+R 2408 ESC(G0A/MAX 1355—2) Electric speed
\ LE MANS 2408 Brushless Motor 19.5T LE MANS 240S ESC(60A/MAX 13.5T)
VL - controller

I3E-A-0BE
for Burushed Motor

82243  @4000
ORION WP 75 E—4—F ESC 45A R4V 4 —RT54

o ORION WP BURUSHED ESC 45A Standard Plug . &1%1%
82132 @12000 H
Syncro KT-331P/KR-331 TX/RXtyh 37021 @4000 —. 82243MS .‘1090 == Rece|Ver
Syncro KT-331PIKR-331 TXIRX set Le Mans E—4—(F5%-304—>) ORION WP J5%E—4—F ESC 45A 2—/{—F54
Le Mans motor (Brush.30turn) ORION WP BURUSHED ESC 45A Super Plug
Battery Charger
W/ 7)—
Battery

No. ORI10350 a4k /%942 NiIMH 1800 (STDF5%)
Rocket2 Ni-MH Battery 1800 (STD Plug) Izhgm
No. R246-8451B TR )L/ — 2200 7.2V Ni-MH /37—
MUSCLE POWER 2200 Ni-MH Battery Z >\
No. R246-8452B ¥ JL/X7— 3000 7.2V Ni-MH /37—
MUSCLE POWER 3000 Ni-MH Battery
No. R246-84538 & JL/X7— 3600 7.2V Ni-MH /351j— 5"3%1
MUSCLE POWER 3600 Ni-MH Battery 3 No. R246-8402B - 90~140mm
No. R246-8454 TR JL/XJ— 3600HV 7.2V Ni-MH /\yT1)— C-02B ACFv—_v— 4.8-9.6V 1.0A \4
MUSCLE POWER 3600HV Ni-MH Battery (Japanese Market Only)




37 THIDF= / BEFORE YOU BEGIN

MY TORNCTEDZ &EISEELTLRE WL,
O DFHEEB HH. BEEERT 5,

@+ v N DREEHEND B, v/
MF—RB, FEABDF L5, SEVRS OIS
EA Wit T 1 —F— %=, F T om& < R L, v/

QNI BBROT LY A XEHEZIARVNELSICT B, B /7
#SE|ICUTHERUBNSHEIITS,

O@TPL R EMHHDEX(E - - -
o ZHHEL THHBRHOEESNDETHD TS “\\
EEW, S

2L, B@mH BT B X THD D L EXADENR
<BHFEY,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m \\\‘\\\\\W O Correct

IRERRRNRNAY X Wrong

FvhTiE, BPRENES EXPIWIBERDIEA>TWEY, SAZSICIIREITRNG D FIOTHEREL THSHEIITT
<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERER D B / OTHER HARDWARE

3x12mm E' X 3x12mm S ER 3mm TvI¥y—-Fvhk ESEVUYVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ff 3mm Dmmm:# 3mm @Smm 5mm Om
2mm | | 12mm

s

5x10mm A%Z )L - RXRF YV
Metal Bushing - Ball Bearing

o1

@t X DiESE / SCREWS
Schrauben / VIS / TORNILLOS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

© (jummw  Ejmmmm [ i m




1-E025 x8

E-Ring(E2.5)
EYLS

)

1-E030 x1
E-Ring(E3.0)
EUvY

1-E050 x1
E-Ring(E5.0)
EYVY

N\
H
1-N2620 x8

Nut (M2.6x2.0)
Fuk

A\
©H
1-N3024 x8
Nut (M3x2.4)

Fuk

©H
1-N3033N x9
Nut (M3x3.3) Nylon

FybFqay

AN\

@
NS

1-N4032 x1

Nut (M4x3.2)
Fuk

Y
H:B
-

1-N4055N x5
Nut (M4x5.5) Nylon
FybF4Ov

SC216 x2
Slipper Pad
Y USZASAVIN

OT237R@ x4
Shock Gasket
PER PO

Rubber Parts / 5 /x—/3—

1-N4056FN x3
Nut (M4x5.6) Flanged Nylon
Fyb IS0 4By

]
1-853003 x6

Set Screw (M3x3)
ZyhER

Ol

SC206@® x2
Set Screw (M5x5)
YhER

O [ Jomm

1-S22608 x16
Cap Screw (M2.6x8)
FryTER

1-522612 x4
Cap Screw (M2.6x12)
FryTER

1-S22616 x2
Cap Screw (M2.6x16)
FryTER

(©)

1-832606H x12
Flat Head Screw (M2.6x6)
HYSER (AYIR)

(©)

1-533008H %23
Flat Head Screw (M3x8)

HYIER (ANYIR)

1-533010H X2
Flat Head Screw (M3x10)

HFER (NVIR)

(©)

1-S33012H x4
Flat Head Screw (M3x12)
HIER (ANWIR)

)

1-S33015H x4
Flat Head Screw (M3x15)
HFER (NVIR)

Oll

1-813005H x2
Button Screw (Hex/M3x5)
REVER (AYHR)

1-S13008H x21
Button Screw (Hex/M3x8)
REVER (AYIR)

Ol

1-S13018H x4
Button Screw (Hex/M3x18)
REVER (AYFR)

@I

' A

SC226@ x1
Button Screw Hex M4x35mm
REVER (AWJR)

L

SCB006( / SC219W @ x5
Flange BH M3x10mm
IIVVREUTPER

==

92643 x3
Snap Pin 4mm
AFvTEY

1

BRGO003 x7
Shield Bearing (4x8x3)
SoVRRT VY

Ol

BRG001 x1
Shield Bearing (5x10x4)
W RRTYVY

Ol

BRG022 x4
Shield Bearing (6x10x3)
IWRRT VY

Ol

1-S32608H x2 1-813025H x1 BRG014 x2

Flat Head Screw (M2.6x8) Button Screw (Hex/M3x25) Shield Bearing (10x15x4)

HIER (ANUIR) REVER (AYIR) WRRTYVY
SC217 x1 SC238 x1 SCT003M
Diff Gasket & Screw Set Dust boot Front Tire (Medium)
TIARTY MY b BZANT—Y 7D/I~94‘V (= T47A)

@) ©)

©)]

SC228@ x2 ORGO3 x8 ORGO3BK x1
O-Ring (SS048 4.8x1) O-Ring (P3/Orange) O-Ring (P3/Black)
0-1) 2% (83048 4. 8x1) oYLy (PIIFLVY) 0Ly (PIFTTvY)

FAT202S

Rear Tire (Soft)
)xa4% (VI




Metal Parts / * 5 JL/s—Y

(T T
0T239 x4

Shock Shaft

VEPME @I

OT237RM® x4
Seal Cartridge
= h—k)yo

OT237R@® x4
Shock Case S
2av)ir—x8

SCW026@ x2
Front Shock Spring Medium Black#75
TAVRRTYL G IMT T 415

SCW027@ x2
Rear Shock Spring Medium Black#50
TRV GIMT 5450

/]

SC259 x1

Roll Bar (Turbo Scorpion)

O—)LiN—

©

SC237 x1
Front Sus Joint
TAVMRYa(Ub

SC235@ x1
Main Gear Shaft
AMUFYIHTE

] ——

SC235( x1
Counter Gear Shaft
HIUE—F STk

SC228@ x2
Diff Bevel Gea r26T
FIRR L FX26T

SC228() x4
Diff Bevel Gear 10T
FIRRLEX10T

SC228@ x2
Bevel Shaft
G D2

o/

SC228@ / UM612(D x2

1.5x9 Pin
15x9 EV

©)

SC228@ x2
Waher (5x12x0.15)
7 —(5x12x0.15)

]

SC225@ x1
Counter Pinion Gear
HIVA—E=FoxY

Spur Gear Crip
AR=x¥y)yT

SC229@ x1
Final Pinion Gear
T7AFIVE=F VXY

SC229( x1
Diff Gear
FIEY

SC229@ x1
Counter Gear
Hova—£x

Ol

SC256@ x2
3x44mm Shaft
3x44mm v T+

L]

SC256( x2
Rear Sus Post S
7Y RKRARS

SC256@ x2
HD Rear Sus Post L
HD 1) 7% ZRARL

SCW020@ x2
Hex Drive Washer Set
HEX R34 77y v—tybk

[ —

SCW020® x2
Screw Pin (2x11xM4)
A1) 1—E (2x11xM4)

|

SC226 @ x1
Servo Saver Tube
Y—iRt—I\—Fa—T

WU

SC226( x1
Servo Saver Spring
H—RE—nN—2TY 5

SC230@ x1
Pinion Gear (31T)
E=4o ¥y (317)

28
O

SC230® x1
Pinion Gear (28T)
E=F ¥ (28T)

%

SC236 x2
Up Right King pin
TYvTIAMFRITEY

©)(

SC240 x8
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 ERyrR—)L

©)( Jmm

SC241 x4
5.8mmxM3 Pivot Ball
5.8mmxM3 ERykR—)L

Bl

SC242 x2
4.8mmxM2.6 Ball Nut
4.8mmxM2.6 R—)LFvk

e

Um612@ x2
Diff Shaft
TIVNTh

SC215 x2
@ D Slipper Plate
AYynR—JL—k
SC235@ x1 Y
Spacer
AR—t—
SC235@) x1 SC257 x1 /

Slipper Spring

AYy=2T) Yy PRIy INZ o

Wide Front Arm Shaft (Turbo Scorpion)




SC209 x1
Servo Saver Mount
H—Ru =TI b

Front Lower Arm
JAUMATH AT —L

czos x2
Rear Sus Arm

L ypyz7—L

M SC205 @ x1
Gear Box
FrRyIR

SC252 x1
Rear Shock Stay
JYYav)RT—

Steering Knuckle Set =
RFTVT Ttk

SC206
Arm Shaft Block Set
T—LIx¥INTavityk

N
SC205@ x1

SC251 x2
Side Cover Front Shock Stay
YALFHIR— AU AVIRT—

SC254 x1
O O Gear Box Mount W/B 273mm
FYRYHRIIUM/B 273mm

SC206 @ x2
Pivot
ERvk

SC253 x1 O Q

Rear Sus Plate W/B 273mm ED Q @ @

x4 ZFL—IW/B 273mm @
SC219W @ x1
Hatch Post
NyFERR SC213 x1pcs

© @ @ Motor Plate
E-45—FL—+
[ O o)
SC219W @ x1
Body Post SC219WE x1
RTARRS Hatch Stopper
SC255@) 1 NIFRRIN=
CRBI@) O Top Plate
b T TL—k

(I [T
SC258@ x1

Steering Linkage Rod

RTTIVG) =Yk

(I NI (? 1l i} g::ﬂ:ﬂﬂﬂﬂm

SC258() x2

Tie Rod M3x70mm SC232 x2 SC233 x2

A4aykR Swing Shaft Rear Wheel Axle
RAVT xR YTRA—=IVTHRIL

SC258@ x2 SC201 x2
Tie Rod M3x30mm Main Chassis
240k HMoYxy—




Plastic Parts / 75 2F v 5 18—y

/mr %

SC226 x1
Servo Saver Set
Y-t~k

@) @]
1| |SCW016
2
O @]
SCW016 x1
HG Wing Stay Set
BIEIAVTRTA

[
S5y

@
——
SC219W x1 &)
Radio Box Set "ﬁl
SUARYIRE Vb =
O
=10

718C221 x1
Rear Roll Cage Set
)7 a—r—Ttyk

Q

0T209 x2
Shock Piston
YavIE ALY

OT210R x2
Shock Plastic Parts
2avyT518—=Y

SC261 x1
Light Guard
FAMI—F

SCWO017 x2
Light Bucket Set
FA bk

am

36105 @ x1
Antenna cap
ToTHEeyT

© ©
SCWO014 x1
Front Bumper (Small Type)

AU IR—(RE—ILEAT)

SCWO015 x1
Light Bucket Compatible Roll Cage Set
FAMNTYRRIER—Lr—S 2k

5.8mm Ball End
R-ILIVR 580

SCW0o17-2

© ©

SC224W x1
Wing (White/Turbo Scorpion)
AT (RIAR)

SC225 @ x1
Diff Case Cap
TIr—A%xy7

SC225® x1
Spur Gear 41T
ZIS—EX41T

SC225@ x1
Spur Gear 38T
RIN—F4738T

SCB006 @ x1
Helmet
AJLAyk

SCHO05W x2
2.2 Front Wheel
224VFH 7aVkRA—IL

1 Q@
\ \
36105 @ x1 SCHO06W x2
Antenna pipe 2.2 Rear Wheel
ToTFI4T 224VF@ VTRA—)




Ok —2
Chassis Front

1-N3024
Nut M3 @\

1-S22616
CAP M2.6x16mm

1522608 %\
CAP M2.6x8mm\
&

1-S13018H
BH M3x18mm

0\/
©f

1-N3024
Nut M3

N
sc251\ %

O sc21E| © ™~ H\HIHIHI\II\I\\IHHH\\II\IHH\IHIHI\II\I\HH\IHI\II\IHI\HI‘
Front ‘ 1-822616
<::, ﬂﬂlﬂ[ﬂﬂlﬂﬂ]lﬂlﬂ[ﬂﬂlﬂﬂ CAP M2.6x16mm
1-822608
CAP M2.6x8mm
H—REe1/\—

Servo Saver

% 1-822608
CAP M2.6x8mm

scz26 @

N\
©F
1-N2620
Nut M2.6




H—RtA/\—

Servo Saver

3

f=3
Yol
o
g
=

E5 Clip

~

ERLET
ck

Y

DD

=

W 1/4[A1%
) 1/4 ba

H—RteAIN\—T I+

Servo Saver Mount

Make sure that this moves freely.

BELHDHEIDET

utton Screw Hex M4x35mm




b5 0% %
Main Chassis

TaZ

Face down

~
HOHFRIZSAEADEET
Line Up

- —

1-833012H
FH M3x12mm<!

SV S

!AL

FH M3x12mm

HOMEFETHEIC
wHES

Tighten the screws
equally to the above

HOFRIZSA 2V EEDEET

1-S33015H
FH M3x15mm

position. Line Up
-
0 0
o> =<

FIXT
Diff Gear

Gear Box

Diff Unit
BRGO014
BB 10x15x4mm

BRGO14
BB 10x15x4mm

//y PN

@

@ »
@

SC205@

10

e

; 1-513008H

BH M3x8mm

1-822608
CAP M2.6x8mm




UFYavIRT—
Rear Shock Stay

|H|||HHH||||\||||||H\||HHH|||||||||||HHlHHH"“"\H\H\H\"
1-513018H \
BH M3x18mm

1-S13008H
BH M3x8mm

1-S13018H
BH M3x18mm

Motor
37021
Le Mans 490 MOTOR (Brushed/30Turn)
Le Mans 490 E—4—(F53/304—>)
37031

LE MANS 240S MOTOR (Brushless/19.5Turn)
L 2408 E—H— (TS LR/1954—)

ffffffffffya

mmﬂ]]]mm]]]]]]]ﬂl 1-S53003
SS M3x3mm

1-S33008H
FH M3x8mm

ROKRICEDLEFET

Line Up
. J

8.3:1
SC230 @ SC230
Motor Pinion Motor Pinion
31T 28T
SC225 @ SC225Q®
Spur Gears Spur Gears
SCZZSG 38T 41T

BRG003
BB 4x8x3mm

SC221

ORGO03BK
92643 O-Ring P3 Black
R-Pin 4mm




Dra—-vr—o
Rear Roll Cage g\ 1-822612

CAP M2.6x12mm

o4 EER

Do not over tighten!

g ETE!

sc221HAA

1-822612
CAP M2.6x12mm

12

FTRYIR
Gear Box

I
1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

1-833008H %

FH M3x8mm
X5pcs



D7 RT7—L
Rear Sus Arm

1-N3024
Nut M3

SC241

scwoz0 @
di

(CS)
‘/" , SCW020 @
o' Q.
\v o

BB 6x10x3mm

Y7 H AR
Rear Sus Post

H

SC256 @

SC256 @

58

SC256 ()

1-S33008H/

FH M3x8mm SC256 e

8
4

1-S33008H \_

B

1-S13005H
BH M3x5mm

S

FARRIZEAENHYET

Hole has direction

4
)]

%
g?//////// 2

FH M3x8mm




1 3 RAVTI% T
Swing Shaft

1-S53003
SS M3x3mm

SC262(9) /SC263 (D)

HEFEFTLOAYANLET,
Put in tightly until the end.
J_OT210R
/OT237RG 9]
Shock Gasket 12mm - /

oT210R ]

1-S32606H
FH
M2.6x6mm T

=y

0T237R(®

14



avIERXNY P N
Shock Piston v I MOBEDEFEFTRLAHET,

Screw in shaft up to the gap.
1 £025 Front 01239 X 2
0T239
1-E025 @/ Rear
‘/Q A E25 CI|p

@/ /'
B /'),'/ w

OT209 A

OTZOQE\ /

8 Aé%ﬁéé S x2

01209 4
ay°

SILICONE SHOCK OlL
mecmEossososnmsyss.  |#300ret (OGuwt)

Caution! Make sure that the flange area is
facing inwards as shown above.

SIL0300 N _

m:/awﬂw
Shock Oil

CDFAVDECHETHAILEANTET,
Fill oill up to this line.

NI EREBEETHLAARD G MILEREET,
Push down shaft all the way to remove extra oil.

Rear x2



16

S3v IR TG
Shock Spring ——
or210REA R

EENHYES, ‘
Frcﬁt There are left and right.
v\\(
@ ((f(f(f(@ 1-S22608

1-S22608
CAP M2.6x8mm

A5—(2mm)EL LTS,
The 2mm color is lifted.

SCW026 ®

or210rREA

Rear

& capm2.6x8mm

Ve

2.5mm

Front

Rear

D7>avy
Rear Shock

woHTETE!
Do not over tighten!
A "\\/
A‘)‘ \\\

or210R €l
. e
OH—®
1-N3033N

Nylon Nut M3

1-N3033N
Nylon Nut M3




m a—JbN—
Roll Bar

1-S33008H
FH M3x8mm

1-S33008H
FH M3x8mm

m JOYFATHRT—Ls
Front Lower Arm

1-N4055N
Nylon Nut
O]HI[UI[UIU M -
SC241
BEOEMDET
Make sure that this
moves freely.
(3
[i:1 |
P 1/AEERLET
8mm 1/4back
N\ J -




21 ARFTIVGH9 oIV
Steering Knuckle

Nut M2.6

?ﬁg -
y

Front Caster Block

m 7yIN= 210y K
Upper / Tie Rod . /\’\ B
\ X2 pes

18



m OV hO7HRRY Y3V
Front Suspension

4l

ny =
AT |

0T210RHA

oT210REl ) I
_ 2\ /WW[

1-N3033N
Nylon Nut M3

T EEE!

Do not over tighten!

25 [N
Front Suspension

W7

SC206 @)
SS M5x5mm

1-S33008H

FH M3x8mm g
SC206 @

SS M5x5mm



m SUFRYIR
Radio Box
P

— GO

scz19we\ T \ER:
Do

N
AR

not over tighten! é
N

e N
\ 1 a )
x/
N 1-813008H —— Qe ¥
% i @ = Parallel
Y,

BH M3x8mm

27 AFTV) I —R

Steering Servo
9 SC219W 6
Flange BH -
M3x10mm xdpcs SN
i

I\

C

sc21owEl

-
[E] = EOTEAmmEY ENSE
AN—Y—ZENET
%—V\ Use Spacers If longe than 27mm.
] — 0
27mm

20



m SIUARYHR
Radio Box

?1 -S22608
cap M

ZEH AE—Fa>O>—
RX/ Speed Controller

mET—7
Double-sided Tape

21



TUFFIITE
Antenna Mount

1

mET—7

Double-sided Tape

sc21awEl

36105@

-5$53003
SS M3x3mm % @

i

\

.~ & BHM3x8mm

RICREBOTUTTEET.
Push RX antenna wire through
first as indicated above.

AF7IvTayvk
Steering Rod

sc226 >

_ sc26pA
SANWA. JR
Ko

Q 8¢
N.:)

© &

—\

I ——
) _ scosd
G\ FUTABA
>

~SC226
HITEC

(N (O ()

§1 -S32606H
FH M2.6x6mm

SC238




32

ATF7IV7aYv R

Steering Rod
e N
Q,
() P
4
4V
[ F7 ) R
N ( Parallel ) il
RBYMLY—HRO=Za—rILEREL S —REBOR O TH—Rk—2 #BMYHFTET,
Make sure throttle servo is in neutral position before installing servo horn.
-

TELEEA.
*NOT INCLUDED

mEICEE

Note direction

sc261 il —
G,

O
1-N3033N
Nylon Nut M3

“

1-813008H
BH M3x8mm %

1-S33010H
FH M3x10mm

C— '
1-513025H
. 1-513008H

BH M3x25mm
BH M3x8mm

23



BAYRA—IV
34 Tire/WheeI’

1-81 SOOSH§
BH M3x8mm

BAYRA—Ib - ~N
Tire / Wheel

SCH005W

SCT003M®

SCHO0BW

FAT202S ()

24



36 [Exyfing

BRG003

BB 4x8x3mm

1-N4056FN

A\ FLANG Nylon Nut M4

1-N4055N

@ Nylon Nut M4
A

@
H—Ir—I AILAY
Roll Cage / Helmet g EER!

Do not over tighten!

SCB006
1-S32606H ©
FH M2.6x6mm

x4pcs

mEITER

Attention direction

scwots

scwots il

25



38 NLVN I TFH=IV
Paint / Decal
SCB006 @)

SAND SUPER |

i
CEAERD @f‘.

AAYFDRESIZEDOENRERITET,
Cut for RX Switch.

26

BEIETHAERL—XITEEAYET  BEDOFHERFIZRE KT, RT1&
ATYA—DHMEZFSLTIHAE MEBEROMLANTT , K. RBEIRELHS
ATYN—EZBESEFT.

Follow the numbers in order when applying for best result.We recommend to
use dish detergent to fix the position of the decals. Add few drops of
detergent between the decal and body, then position the location. Make sure
that there is no air left between the decal and body when applying.

SCB006 @
KYOSHO RACING TEAM ¢ 110BUGGY RADIO CONTROL OFF ROADRACECAR
° Geq ousem %“ 110BUGGYRADIOCONTROLOFF ROADRACECAR




o . )

* 473> DSCWO18 LEDSA M/ NILT b
ERTHE(E. NEHITLEDZELTHSTM+
INTYRERAAILTETS

* When installing SCW018 LED light valveset,
make a hole and put the LED through
before the light bucket assembly.

1-833008H
FH M3x8mm SCB006 (D
Flange BH
M3x10mm
J
N
1
¥ Cut for LED ( SCWO18 ) i
SCW018 :
Zhy b9 3, !
£5—20NDSCW018 Cut off shaded portion. !
2nd SCWO018 i
|
AN !
N scwot17-1 1
S
¥s8)
scwo17-2 [l /y_\
1-S33008H “’-Y
FH M3x8mm scwo17-2A /
1522608 ‘ 9/ E]; |
CAP M2.6x8mm scwo17-1 E
x4pcs |
S SCW017-2
*ATvay SARH—F . )
Option Light Guard
1-532608H é
FH M2.6x8mm ®)
x2pcs ‘
e N

* 4T aVLEDOI—RIE. RIDHRIZIEHFET,
Fix wire as shown in the Option LED wire illustration.

sc261HA Q\

RS
SC261 \
~

sc261A

27



RTa
Body

40/

92643

// \v”w\
9

R-Pin 4mm

(A S\
&

RTa

28



#%2E / EXPLODED VIEW

SCT003M @)

SCT003M (D

SCH005W

FAT202S ©

FAT202S (O

SCHOO6W

Front SC262

_omn1r@A

Rear SC263

_oT210R[{

1522608
——SCW02s @ —
——O0T2B7R@®
) 16025
@ oT20sF——
) 16025
€=29——onnA
S ORG03
= ORGU3
S on@
CO——osrRO

S
Eﬁ%) ——OT237R®

0T239
<) om210RHA
@ommﬂ

LA43R

0
Os

\
1-522608
o § SCW027 @

5 = 1-E025
R — ——o1200
o ) 1-E025
— om0
) ORGO3
) ORGO3
© o200 @

OO omrO

)
, ——OT237R®

0T239

@OMORE

LA43R

sc225Q

SC230©
Motor Pinion
31T Gear

SC2250@
Spur Gears
38T

8.3: 1

sCc230 @ sCc225 0
Motor Pinion Spur Gears
28T Gear 41T

29



4#2E / EXPLODED VIEW

@ @—361056

*NOT INCLUDED 1-832606H — %1050

LM3 SC206 @) s g\(\?\‘// LN
AN l.@ SC206 @ f‘ »\}\{{K\\r\\@k‘\ |
ks, SC240 AN NOE

SC258@ SC256©

S sc22s AR B

VERS <= Scoa 1853003
$C206 \ y
\ (b] SC219W @ \-/ sc226 [l -
T Rsc6® e 1-513008H

o

oT210REN % %
& sc207® 0] OT210RHFA o SC219W®N E
gD 7 ®—rosn sc219WE
See P2 SC207@© . 1-N3024 ‘ V) gg g /
ee\' BRGO03 I N sca AN D) AN See P29
<S { é\“ t' '..‘.‘- V

\a -N3024

) 1-N4055N
é) » M (sc204@) 1-822608
@; N [ (sc204®) \
‘ SC236 1-522608
@ orz1R i 251 I 152616 C \
0% om210RA | o ' \g
‘ -~ sc21 | sc21ow
1-N3024 \ ’
1-N4055N / N . —1-522608
0y N
BRG003 @) @ ~ AN 1-53003
A \ ® ——SC256 ® f
1-N3033N ~___ A0S oF sc2560 u@
\ Z(S\ 2~ 122608 s sc218 SC256 @ R@ / soz19wﬂ/
NS M ‘

oT210REl

Sc219W @
1-N3033N

1-833008H
1-813005H

— T or2iRE
& ) 1-NaossN
1-533008H
& 29 —1-E050

=
sczs2— LA43 sc258 () LA43
< \

sc2s@— &= //@@;- b)) — ) R 1-833012Hx
‘?
1-322608—5 Q %

= ¥ E
% — = 5c240 E

= E /£ 1-822612 ORGO3BK

S 1-833012H

=/

B 1 N2620
SC252
1-S33008H

LA43 See P29 SC221

1-S33008H

See P29

See P.32

1-N3033N

BRG014

1-522608

4,

30

31



32

4% / EXPLODED VIEW

scworr2@  SCWO2E %?‘1-322608
\\ scwo171[;] scwot7-1 il ?

L @ R P
scwot7-2 A 30261 n
\/ \ @

1-532608H
scwot7-1E S
scwo1sﬂ \
scwot7-2 scwomn
SCW017 2A SCW017-1 E] &
% @ @ scwo155] L
© SCW015
pe ./ T / / T cnm
sc261 6] )
SC261E iz )
<O L [ & soaooee N N3033N\
scwot72 B ,
1-833008H @ sc261 K
5 1S13008H ¢
1-S33008H scs1Hl scwo17-1H k_‘,

scwot7-2l

ZnpeV

40

scwots

e
'

1-S33008H S

scwots & 1-513008H

sC28Q
ume12(

sC228 @

1-832606H

~N
HOKIZEHEET,
Line Up

SC216

BRGO03




TURBO SCORPION Parts List

36105

Q:D @ x3pcs | | ® x3pcs
x10pcs
p @ x10pcs @ x10pcs x10pcs
Snap Pin 4mm E2.5Clip E3 Clip ES Clip
1-N3033N J 1-N4032
. - - N\
3) e {‘) E x10pcs
H x10pcs H x10pcs HH x5pcs
Nut M2.6 Nut M3 Nylon Nut M3 Nut M4

—

Nylon Nut M4

M x5pcs

Flanged Nylon Nut M4

@ Qﬂ]]]ﬂ]]]ﬂ]]]]]]]]]] x10pcs

BH M3x5mm

1-S13008H

©) (fmm || (o) (jmmmmmnmn

BH M3x8mm x10pcs

BH M3x18mm  x10pcs

(<) (prmpummmmmmm

BH M3x25mm  x5pcs

1-S22608

[ gy xpcs [ IO x5pcs
CAP M2.6x8mm CAP M2.6x12mm

@ Xx5pcs

CAP M2.6x16mm

@ D]]ﬂ]ﬂﬂ]]]]ﬂﬂm x10pcs

FH M2.6x6mm

1-S32608H

FH M2.6x8mm

@ ﬂj]]]]]ﬂﬂ]]]]ﬂ]ﬂﬂ]ﬂ]]]ﬂﬂ x10pcs

1-S33008H

© (M x10pcs
SS M3x3mm

BB 5x10x4mm x4pcs

BRG022

|

BB 6x10x3mm x2pcs

ORGO03BK

@ U x10pcs @ U x10pcs

0-Ring P3 Orange 0O-Ring P3 Black % FOR JAPANESE MARKET ONLY.
Y Eff @)

36105 2.4GHz Antenna Pipe 24GHz 7V TF 18T 250
92643 Snap Pin(4mm/10Pcs) AFyTEY (4mm/10PA) 200
1-E025 E-Ring(E2.5/10pcs) EYU 5 (E25/10A) 150
1-E030 E-Ring(E3.0/10pcs) EY % (E30/10A) 150
1-E050 E-Ring(E5.0/10pcs) EY2 4 (E50/10A) 150
1-N2620 Nut(M2.6x2.0/10pcs) FhM2.6x2.0/10A) 200
1-N3024 Nut(M3x2.4/10pcs) FYM3x2.4/10A) 200
1-N3033N  Nut(M3x3.3) Nylon (5pcs) FyhMM3x33) 40 (5A) 200
1-N4032  Nut(M4x3.2) (5pcs) Fok (Max3.2/58) 200
1-N4055N  Nut(M4x5.5) Nylon (5pcs) FyMM4x55) 402 (5A) 200
1-N4056FN  Nut(M4x5.6) Flanged Nylon (5pcs) FTYMMAxX5.6)7502 +4AU(A) 200
1-813005H Button Screw(Hex/M3x5/10pcs) RAVE Z(MIxEN NI R/10A) 300
1-513008H Button Screw(Hex/M3x8/10pcs) RAVE Z(M3x8) NI R/10) 300
1-513018H Button Screw(Hex/M3x18/10pcs) RAVE Z(M3x18)(A YT R/10A) 300
1-S13025H Button Screw(Hex/M3x25/5pcs) RAVE Z(M3x25)( AU R/5A) 300
1-522608  Cap Screw(M2.6x8/5pcs) FryTER(M2.6x8/5A) 200
1-822612  Cap Screw(M2.6x12/5pcs) £y TEAM26x12/5A) 200
1-822616  Cap Screw(M2.6x16/5pcs) FyTE AM26x16/5A) 200
1-S32606H Flat Head Screw (M2.6x6/10pcs) HFE Z(M2.6x6)XAYIR/10A) 300
1-S32608H Flat Head Screw (M2.6x8/10pcs) HFE R(M2.6x8)XAYIR/10A) 300
1-S33008H Flat Head Screw(Hex/M3x8/10pcs) HFE R (M3x8) AW R/10A) 300
1-S33010H Flat Head Screw(Hex/M3x10/10pcs) HFEZRM3X10)( NI R/10A) 300
1-S33012H Flat Head Screw(Hex/M3x12/10pcs) HFEZM3x12(AYTR/10A) 300
1-S33015H Flat Head Screw(Hex/M3x15/10pcs) HFEZRM3x15)~NYIR/10A) 300
1-S53003  Set Screw(M3x3/10pcs) TyhE R(M3x3/10A) 200
BRG001  Shield Bearing(5x10x4)4Pcs D=ILRRT Y25 (5x10x4 A 1000
BRG003  Shield Bearing(4x8x3)4Pcs U=ILRRT 25 (4x8x3)4 A 1000
BRG014  Shield Bearing(10x15x4)2Pcs D=ILRRTY2 5 (10x15x4) 2AY 1200
BRG022  Shield Bearing(6x10x3)2Pcs = LRRT L5 (6x10x3)2AY 1000
ORG03 0O-Ring(P3/Orange) 10Pcs oYL (P3/AL ) 10AY 200
ORGO03BK  O-Ring(P3/Black)10Pcs 0V (P3/TZ9MIO0N 200

Mo

SS M5x5mm x2pcs

(_‘i\

\\_/
(@)

50O “
©

)
©

B
Q@O@Q©

SC215 SC216

&

©

SC217

O @)
x2pcs
O O

X2pcs X2pcs D]ﬂ]l]]ﬂlﬂ]l]ﬂ[ﬂ FH M2.6x6mm x4pcs

Y il (fiiE)
0T209 Shock Piston (OPTIMA) TayIERLY 400
OT210R  Shock Plastic Parts (Red/OPTIMA) 2av9F58—=Y (LyR) 400
OT237R  Front Shock Case (Red/OPTIMA) AU v —A(LYER) 1900
0T239 Front Shock Shaft (2pcs/OPTIMA) AV avIiv Ik 500
SC201 Main Chassis (Scorpion 2014) IMoov— 2000
SC203 Rear Sus Arm (Scorpion 2014) )XY RT7—L 2400
SC204 Front Lower Arm (Scorpion 2014) 28VrATHRT—L4 1800
SC205 Gear Box (Scorpion 2014) F7RYIR 2400
SC206 Arm Shaft Block Set(Scorpion 2014) T—LYvINTayItyk 1500
SC207 Steering Knuckle Set (Scorpion 2014) ATTVT Ty vk 800
SC209 Servo Saver Mount (Scorpion 2014) Y=k, =TIk 350
SC213 Motor Plate (Scorpion 2014) EF—4—TL—+ 400
SC215 Slipper Plate (2pcs/Scorpion 2014) RyR—=TFL—h 200
SC216 Slipper Pad (2pcs/Scorpion 2014) VUPACAVIN 150
SC217 Diff. Gasket & Screw Set (Scorpion 2014)  FI7HR4vktyk 150



TURBO SCORPION Parts List

SC219W (White)

Flange BH M3x10mm x4pcs

NI
el .
[ = e\

R-Pin 4mm x2pcs

SS M3x3mm x1pcs

BH M3x8mm x6pcs

Sc221 SC224W (White)
5 = 1 7;20:I:E

© (Jmmmmmm X2pCS

CAP M2.6x12mm

© |

x2pcs

©)( Jum

Pivot Ball 5.8xM2.6x11.5mm
x4pcs

Pivot Ball 5.8M3x12.5mm
x8pcs

Ball Nut 4.8xM2.6mm
X2pcs

®  E5Cipxipes
WW @8
O NutMdxipes =2

[ C ) ©f8
BH M4.0x35mm x1pcs  Nylon Nut M4 x1pcs

SC229

O

SS M3x3mm x2pcs

0|0 ©
©Dmm X6pcS
O Q FH M2.6x6mm
FH M2.6x8mm

0|0 @)

O x4pcs
SS M3x3mm

=

X2pcs
1 | [ 1T Timm e
x2pcs
e Olle [iille
Y il (fifiE)
SC219W  Radio Box Set (White/Turbo Scorpion) V74 HRyo Rk 1400
SC221 Rear Roll Cage Set (Scorpion 2014) J¥A—Lr—S4yk 400
SC224W  Wing (White/Turbo Scorpion) DAY (RIAR) 400
SC225 Spur Gear Set (Scorpion 2014) AN—=FT Yk 400
SC226 Servo Saver Set (Scorpion 2014) N 2 FAC ]S 400
SC228 Diff.Inner Parts Set (Scorpion 2014) TIAVF—=1—=Ytyhk 900
SC229 Gear Set (Scorpion 2014) EALL 800
SC230 Pinion Gear Set (Scorpion 2014) E-A X7t 300
SC232 Swing Shaft (2pcs/Scorpion 2014) RAVGT v Tk 600
SC233 Rear Wheel Axle (2pcs/Scorpion 2014) )X R4 —ILT7HRIL 600
SC235 Gear Shaft Set (Scorpion 2014) VA PIN D] 700
SC236 Up Right King Pin (2pcs/Scorpion 2014) 7754 kU4 EY 750

34

\

SC258

unuiuuu

T

o]

() x2pcs

o @ x2pes

SC237
SC238
SC240
SC241
SC242
SC251
SC252
SC253
SC254
SC255
SC256
SC257
SC258

Front Sus Joint (Scorpion 2014)

Dust boot (2pcs/Scorpion 2014)
5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014)
5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)
4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014)
Front Shock Stay (Turbo Scorpion)

Rear Shock Stay (Turbo Scorpion)

Rear Sus Plate W/B 273mm (Turbo Scorpion)
Gear Box Mount W/B 273mm (Turbo Scorpion)
Top Plate (Turbo Scorpion)

Hard Rear Sus Post (Turbo Scorpion)
Wide Front Arm Shaft (Turbo Scorpion)
Tie-Rod (Turbo Scorpion)

% FOR JAPANESE MARKET ONLY.

* il i)
7OUNF AV Vb 300
BRNT—Y 150
5.8mmxM2.6E Ry bR—)L 300
5.8mmxM3E Ry kR— )L 200
48mmxM2.67R—)LFwk 250
TAUN AV RT— 400
)Y av)RT— 500
¥4 Z7L—W/B 273mm 800
FARYIZTHIW/B 273mm 700
rTTL—h 500
N—FR)xH KRR 1200
TARIAVRT =L v T 500
A40Oyk 450



TURBO SCORPION Parts List

SC259 SC261
—n @ Q

©[mmm Xx4pcs
CAP M2.6x8mm

© (Jmmw x2pcs
CAP M2.6x8mm

@ U xdpcs
P3

D) H] X2pcs @ D‘W‘W
FH M2.6x6mm

@ xdpcs 7 x6pcs
E25

@ H] pes (@ [mm © (Jmmw x2pcs
W\\/W x2pcs = FHM2.6x6mm  CAP M2.6x8mm
@ xdpcs 7 x6pcs @ D x4pcs
X2pcs E25 P3

(b) dluummnm x1pcs

Flange BH M3x10mm

Y Eff @)
SC259 Roll Bar (Turbo Scorpion) A—JbiN— 600
SC261 Light Guard (Turbo Scorpion) FAMI—F 400
SC262 Front Shock (Turbo Scorpion) Javkavy 3300
SC263 Rear Shock (Turbo Scorpion) )yYavy 3300
SCB006  Non Decoration Body (Turbo Scorpion) JoFab—yavhTq 3000
SCHO05W 2.2 Front Wheel (2pcs./White/Scorpion 2014) 224V FF ZRVRRA—IL 800
SCHO06W 2.2 Rear Wheel ( 2pcs.White/Scorpion 2014) 224V F R ¥ iR1—)L 800

SCT003M (Medium) SCWo014

©
©)mm x2pcs
FH M3x8mm

@ x2pcs ® x2pcs

SCW015 SCWO016

BH M3x25mm x1pcs

©(mm X6pcs (©)mm x2pcs @H x3pcs
BH M3x8mm  FH M3x10mm  Nylon Nut M3

@ )mm x2pcs
FH M3x8mm

© x2pcs

® x2pcs

——

® x2pcs

© x2pcs

Y EfF @)
SCT003M  Front Tire Medium/2WD/2.2inch TOVNIAX STAT L/2WD/224F 1300
SCW014  Front Bumper (Small Type/Scorpion 2014) 7Rk 13V 18— (RE—ILEA F) 250
SCWO015  Light Bucket Compatible Roll Cage Set ~ S4 b\ ybkxtiEA—)Lr—Jwybk 300
SCW016  HG Wing Stay Set (Scorpion 2014) HGI AT AT~ 350
SCWO017  Light Bucket Set(2pcs/Scorpion 2014) PRIVACATS SIS 1600
SCW020  Hex Drive Washer Set (2pcs/Scorpion 2014) ~AWHARSAT Ty v—tuk 800
FAT202S  Rear Tire/Soft/’2pcs (Dirt Hog) )X RAX /) T/ 2pcs 900
LA43 5.8mm Ball End(12pcs) R-JLIUK 586 (12pcs) 300
LA43R 5.8mm Ball End(Red / 12pcs) R=-JLIUFK 580 (LyR12pcs) 300
Um612 Diff Shaft (2pcs/ULTIMA SC) TV % 7k (2pcs/ULTIMA SC) 700

% FOR JAPANESE MARKET ONLY.
35



TURBO SCORPION Option Parts List

(MAX13.5T)
LE MANS 2408 ESC

x2pcs

i

le N1

Titanium

92417

( ) X2pcs
MIIIIL] Jo [N Titanium p

R246-8584

210mm

N i
G o 4 oo
1 mi 0
= 30 B¢
] = 1 .e
6 i i}
(junn @ =2, om (L
Flange BH M3x10mm x4pcs ~ R-Pin4mmx2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs

SC224BK (Black) / R (Red) /Y (Yellow)

—

N
For 2.2inch Front Tire

© © | FH M3x8mm x2pcs
SCHO005BK / SC SCHO006BK / SC
BK (Black) BK (Black)
SC (Satin Chrome) /7725 SC (Satin Chrome) P

For 2.2inch Rear Tire

Need SCW020
SCTO03H /S FAT202SS (Super Soft)

H (Hard)
S (Soft)
© x2pcs O x2pcs

Y Al (B
37021 Le Mans 490 MOTOR (Brushed/30Turn) Le Mans 490E—4—(75%/305—2) 4000
37031 LE MANS 240S MOTOR (Brushless/19.5Tum) LR 2408 E—4—(TFYLR/1954—>) 10000
37051 LE MANS 240S ESC (for Brushless/MAX13.5Turn)  JL'Y2 2408 ESC (75 L AB/MAX1355—>) 6800
82243 ORION WP BRUSH ESC 45A. ORION WP 75 E—4—F ESC 45A 4000
92411 Titanium Adjust Rod 30mm N 600
92417 Titanium Adjust Rod 68mm FAUT v ARAYE 68mm 900
OT210BK  Shock Plastic Parts (Black/OPTIMA) 2avh7S58—=Y(T59%) 400
R246-8584  Silicone Sensor Cable 210mm AVt Y ——7 )L 210mm 500
SC219BK  Radio Box Set (Black/Scorpion 2014) ARy ZEINTFV)) 1400
SC219R  Radio Box Set (Red/Scorpion 2014) SUFRYI R (LYR) 1400
SC219Y  Radio Box Set (Yellow/Scorpion 2014) FUFRYY ALY ATO—) 1400
SC224BK  Wing (Black/Scorpion 2014) 4G (T599) 400
SC224R  Wing (Red/Scorpion 2014) PEZAC 400
SC224Y  Wing (Yellow/Scorpion 2014) 40 (41a-) 400
SC227 Front Bumper (Scorpion 2014) p=VIAVZACS 250
SCHO05BK 2.2 Front Wheel ( 2pcs./Black/Scorpion 2014) 224VFFA FAUNRA—IL(TF9Y) 800
SCH005SC 2.2 Front Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 224V FF JAUNRA—)L(HTUI0—LAvF) 1200
SCHO06BK 2.2 Rear Wheel (2pcs./Black/Scorpion 2014) 224F R JYHRA—IL(TFVIR) 800
SCHO06SC 2.2 Rear Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 224V F R ¥ HRA—IL($FoyA—LAvE) 1200
SCTO03H  Front Tire Hard/2WD/2.2inch TAUNIAY N—R/2WD/2.24F 1300
SCT003S  Front Tire Soft’2WD/2.2inch TAUNIAY YT/ 2WD/ 224 F 1700
FAT202SS  Rear Tire/ Super Soft/ 2pcs/ 2.2 inch X BAX/Z—1X\—=Y T 2pcs/ 2240F 2000

36

SCWO001

7075T6
x2pcs
O
O \,—I
SCW003 SCW004
D ©f
4 Nut M3 x2pcs
2]
Nylon Nut M3 x2pcs
[
N A CAP M2.6x8mm x2pcs
[ [
BH M3x18mm x2pcs CAP M2.6x12mm x2pcs BH M3x18mm xdpos

SCWO007 SCW009 SCW010

6061T6 6061T6
©8 x2pcs 8 x2pcs x2pes
Nut M3 Nylon Nut M3
"HIIIHlIIIIIIHIII\\H\IIII\IIIIIII\HII\HHIIIIIlI [mmm
(mm X3pCS (e X2pCS SS M5x5mm x2pcs
BHM3x8mm  BH M3x15mm FH M3x15mm x4pcs

SCW013 SCW018

HG Shock

White LED

SCWo021
HD

SCW019

Gear Box
Conversion for

Original Scorpion X2pcs

e i (§ii5E)
SCW001 Hard Main Chassis Rail (7075/Scorpion 2014) N=RA Y%y —L—IL(1075) 6000
SCWO003  Carbon Front Shock Stay (HG Shocki2pes/Scorpion 2014)  HGY 3wy RA—RY IRV 3V ZT—(2A) 1400
SCWO004  Carbon Servo Saver Mount (Scorpion 2014) H—RoH—ReA "=k 4800
SCWo07 Carbon Rear Shock Stay (HG Shock/Scorpion 2014)  HGY 3y A—HRU) T avyRT— 1500
SCW009  CNC Arm Shaft Block (2pcs/Scorpion 2014) CNCT7—L+IhIOv5(2A) 1700
SCWO010  CNC Front Caster Lock Set (2pcs/Scorpion 2014)  CNCTAY v RA—Ov54YM2A) 2700
SCWO011GM  CNC Motor Plate (Gunmetal/Scorpion 2014) CNCE—4—TL—h(HVA5) 2000
SCW012  Universal Swing Shaft(2pcs/Scorpion 2014) A=N—HLRLVT Vv TR 2R) 3000
SCWO013  HG Shock Set (4pcs/Scorpion 2014) HGYavytyb4A) 7800
SCW018  LED Light Bulb Set(Scorpion 2014) LEDSA R/ LTk 1200
SCW019  Scorpion Gear Box Conversion Set RA—EFUETRYIZRIVA—Davtyk 7500
SCW021 HD Slipper Pad (2pcs/Scorpion 2014) HDRYwii—18wk (2A) 600

% FOR JAPANESE MARKET ONLY.



TURBO SCORPION Option Parts List

SCW022

(©))mm x9pcs

FH M3x8mm

Long W/B Rear Plate Set

() x4pcs

FH M3x15mm

(mm x2pcs
BH M3x5mm

M
Kit std

S
x2pcs
W E

X2pcs

Copper
x2pcs

Silver

Black

SCW026 SCW027

Black

F L k-

Kit std x2pcs
Gold

iy
X2pcs

Gray

x2pcs

©(m O x2pcs

SCW028 SCW029

Hard Anodized

(©) | mmmmm FH M3x12mm x4pcs

Hard
Anodized

Ball Diff

SEH jumweo2

Hard Type

Steel Pinion Gear

UM328 28T 1/48 Pintch

O

SS M3x3mm

UM331 31T 1/48 Pintch

Only Fit 28T and 31T only

SCW022
SCWO026
SCW027
SCW028
SCW029
SCW030
UMW602
LA43H

um328

UM331

Front Shock Spring Set (SS/S/M/2pcs)
Rear Shock Spring Set (M/H/SH /2pcs)
Metal Servo Saver (Scorpion)

HD Rear Sus Plate W/B 273mm (7075)
HD Gear Box Mount W/B 273mm (7075)
Ball Diff Set (Ultima SC/DB/RB/RT)

Ball End(5.8mm/Hard/12Pcs)

Steel Pinion Gear(28T)1/48 Pitch

Steel Pinion Gear(31T)1/48 Pitch

% FOR JAPANESE MARKET ONLY.

e il (§i5%)
Long W/B Rear Plate Set (273mm/Carbon) RY4H —=IA=2Y7TL—pyh203mm/A—HY)

TAVNAVIRT T I (SS/S/M/2A)
X avhR TG E9h(SS/S/M2A)
ALY -REAN—(Ra—EFY)

HD )74 2 FL—W/B 273mm (7075)
HD ¥Ry 227 MW/B 273mm (7075)
R=ILTZHh (ULTIMA SC/DB/RB5/RT5)
R=JLIZUR(5.8mm//\—K /12pcs)
AF—IVEZFU XX (28T) 1/48E9F
AF—IVEZFVEYGIT) 1/48E9F

5800
1200
1200
2800
1200
1200
3800

600

600

600

37



38

*FEFHN . CHEBEIFER29EIATBRENHLDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTIN=") AT a2 IN=")DIBATE

KINSOBAFTERZBFEAICRSETWLEEET

MEE OB EDUIED B LTUESTIBATHANRT/IN—Y P ATV /S— Y EEA
IhlBeorL L JEERDICETENTEET,

9 - O/ —VERETEEBALTWERID BECAFRVERE. 1YY —%y "B
e S TR SEERS TEAT I ENTEET,
REEZF X UHEMERIAHIC K 2EERFIFFR20E3B31HZH > TR TIBTWLWE
WTEBDEITDTFHTHELIZETW)
OERDZHAIEL TRERRE (BHA) & BBICREFERIBETT,
HEBZIWHEICE D REEFHEDPELRD XITOTTROENERAEEICTSHERCLESI L,

XBEITTFEARIZE - LBREICPIRBEEFEX LOERICED, EndHBas L
XITDTHOMUHTTHELIEE,

1.FTRBEETERHLIEEZ W,

FTIE BEKDOBIEN COEBZELBEVNKRDO W W HBBICSRIELLEEV SHED/N—Y DTEED
BNIZEBATEE T TORICH /BURRAE 2R FEICBRDEBAD R L—XICIRDET,

7

BIETHED/I =YD R EFRMUINES G TE . REBDOIA Y ZA V=Y BEXRE*ZHBEINIEZDH TEXTEEXT,

AV SAVR—YVEEBE CHLED/IN—YDRBVPHESFZEERLBICTEX L LESVW.EEERRRESZE LW ZITNh
BB TI BERDODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

A: IEBAE TRER B: BIETRER/—Y%E C: THEXHSHI~4 AT
R—YOREEWBE EXUREEZIS, BEROZEED. BEI
®RT 5. BEILET,

AL/ AVTLY
s =Y E%(E
()
ATVA—H
BT,
\. J

2.8EICTTIIBWVERIE RosETcREISEERSTHBATEEY,

RIEICITHBWGEEIE. ZER—LR—YADOREREA Y Z1 03y IS ERUIAHEE W,

p
A=Y NTRBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IVRDA VTV I ANS
REAVZAavT w27y LTWEEL
MAEQRIO—RZERT THMAA TN
CEBEBYAIMITZIERATELET . MEERIF
EANDSZHALIEEL,

uNLlNE SHE A4y avI (A —Ry ) THHRL

AHDBEIF2EFE (BRI LYY M—R R
B W) ISERBRVW L ITET DT
fEEWN,

REHatt
T243-0034 #HFNIREAHMT153

OHHV AR I——EHREET
B 046-229-4115 BHEE : B~2R (RSA%ER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

B30, BIELTRBRLAOBHVA LA

L 2% 151 [A] KH

M TlD, BIELUTATLEFL WA RBRVWERECTWVWELES, TBAWCEW:
IRFEIEXR 2. REI—T—HREALSHEVWEGEL LIV,
REL—Y—HAZEABEVWEEORE. BEFEWLELH, TEORBEWETEHK
ICHRBEIFZ CEEADDZ, 77V I AXRIFEETEED CEE W,

RENDOEHWSEE - 'R —H—HE,

RBICBEVWEGEORIE, TREI—T—HEREICTERH LS,
BEWEETOREIE. FTICERPEL/ BRGREZ CARDS A, Y/ BRGHBAEDOR—JE, TEES, BnES
(F—No)ZRWB R E, BENEFKWICEMSELLE W\,

zszcosmnatir: 040-229-41 15 =scosmuatiBl~em@naR%R)13:00~19:00,

raxcosmwati: 046-229-1050 1 it e siihe anmmnens

BETORMVEEE 1 T243-0034 BR)I|E BAT MF153 REKASE 1—H—HK=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

BEWE TR FAXECREBETEED LSV BETER RE TR DSAEZERBSIETREXT,
HxEDBEIF BEVWGEREOIE—ZRE LTSV,

[ & No. 30616 EEEE A—RRIA—EA> )
&% WERFE [ TBAL
SHASS - -  gpa*® # A H
>MEH A—=h—% [5LRE2 - ET—4—
ARV CHEAD 15
JUHF
K% R/CHE # F
= T
CHE
(T 28
ZHED .
Bk EEE ( ) FAX ( )
FADEBL | .
sk | o ( ) FAX ( )
| BB~ SR (REEER)13:00~19.00 CBESE A BKEE : g | RINo.srmeAm )
( _ N\
BEIWES T AR 8/ BESmE0o— VB OBRES (F—No) ERNSHRE, BEN BEMICTRAL LS,
\, J

XRERARE TR BEROBABROREICHEANTED T, BERLDO. EXRUBHVAEEZRBU T A EEROBABRICOEEL TR, (1)~B)DBAZRS | CE=EICRRH
UehRATRI B L5 EREBDEEA. (1)BEROFFOEEERII BT, QEFRICEDERTHERERIILEG. Q)T —EXDREDIHLBHOETLICHTRT 255,

39



OSHO

THE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitéatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a l'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. :‘ﬁﬁéﬁﬂi Et/ﬁ\*j:
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente

direccion de Internet: www.kyosho.com/eng/support/doc/index.html T243-0034 %) EEARTEHIF153

— @1 ——HAEBEEEFE 046-229-4115

(X5 BROWESZERRLT BEVWAEER : BE~2B®SEE%ER<)13 1 00~19: 00

REICR/CEZELAHFL &, I PRINTED IN TAIWAN




	30616 TURBO SCORPION_ 1
	30616 TURBO SCORPION_ 2
	30616 TURBO SCORPION_ 3
	30616 TURBO SCORPION_ 4
	30616 TURBO SCORPION_ 5
	30616 TURBO SCORPION_ 6
	30616 TURBO SCORPION_ 7
	30616 TURBO SCORPION_ 8
	30616 TURBO SCORPION_ 9
	30616 TURBO SCORPION_10
	30616 TURBO SCORPION_11
	30616 TURBO SCORPION_12
	30616 TURBO SCORPION_13
	30616 TURBO SCORPION_14
	30616 TURBO SCORPION_15
	30616 TURBO SCORPION_16
	30616 TURBO SCORPION_17
	30616 TURBO SCORPION_18
	30616 TURBO SCORPION_19
	30616 TURBO SCORPION_20
	30616 TURBO SCORPION_21
	30616 TURBO SCORPION_22
	30616 TURBO SCORPION_23
	30616 TURBO SCORPION_24
	30616 TURBO SCORPION_25
	30616 TURBO SCORPION_26
	30616 TURBO SCORPION_27
	30616 TURBO SCORPION_28
	30616 TURBO SCORPION_29
	30616 TURBO SCORPION_30
	30616 TURBO SCORPION_31
	30616 TURBO SCORPION_32
	30616 TURBO SCORPION_33
	30616 TURBO SCORPION_34
	30616 TURBO SCORPION_35
	30616 TURBO SCORPION_36
	30616 TURBO SCORPION_37
	30616 TURBO SCORPION_38
	30616 TURBO SCORPION_39

